



TEST REPORT

98, Gyoyukwon-ro, Gwacheon-si, Gyeonggi-do, 13810, Korea

TEL 82-31-8059-0171

FAX 82-31-8059-0172

Report No : TAK-2023-126806

Receipt Date : 2023.09.08.

Representative : Heo Wook

Test Completion Date : 2023.09.22.

Company name : HANSUNG HANALON CO.,LTD.

Address : 454 Noha-gil, Paltan-myeon, Hwaseong-si, Gyeonggi-do, Seoul 445-913 Rep. of KOREA.

Sample name : Chemically Cross linked PE Foam insulation with Fire retardant

Test Results

TEST ITEM	UNIT	SAMPLE	RESULT	TEST METHOD
Compressive Stress(10 % Compression)	kPa	-	12.2	KS M ISO 7214 : 2012
Compressive Stress(25 % Compression)	kPa	-	30.2	KS M ISO 7214 : 2012
Compressive Stress(50 % Compression)	kPa	-	80.1	KS M ISO 7214 : 2012

- Usage of Report : QUALITY CONTROL

- Note :
- The test results of this test report are only limited in to the samples and sample names provided by the client and do not guarantee the quality of all products of the client. You Can check website (www.ktr.or.kr) or QR code to verify the authenticity of the certificate.
 - This test report shall be used only within the purpose of its defined usage and shall not be used for public relation, advertisement and lawsuit.
 - This test report is only valid when printed on KTR original report paper with hologram and when re-issued by KTR. The copy and the electronic file of the test report are only for reference.

Ju Wonoh

Prepared by Ju Wonoh

Tel : 02-2092-3611

Ham Jong-oh

Reviewed by Ham Jong-oh

Tel : 1577-0091(ARS ①→④)

2023.09.22

Korea Testing & Research Institute

President *Kim Hyun cheol*



QR Code for forgery